samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/300
1 Spurious Emissions
Limit Cnec
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20 dBrw

0

10 P '|

20 |

30

SPURIOUS_LINE |ABS 002

&0 b MJ\ } ]

__7"_{___«..‘—-—-— I‘W«k —

50 | !

3.43 GHz 12009 pts 38.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1.000 MHz 352625 GHz -40.44 dBm 0.44dB
3530GHz 3540 GHz 1000 MHz 353076 GHz -37.69 dBm 1269 dB
3540 GHz 3589 GHe 1000 MHz 358499 GHz -37.22 dBm -24.22 dB
3549 GHz 3,550 Gtz 1.000 MHz 355000 GHz -30.56 dBm -17.56 dB
3550 GHz 3650 GHz 100000 kiHz 357983 GHz -7.01 dBm -37.01 dB
3,650 GHz 3651 GHz 1,000 MHz 3.65017 GHz -35.30 dBm -2230d8
3651 GHz 37106Hz 1.000 MHz 365180 GHz 3769 dBm 2469 dB
3710 GHz 3720 GHz 1,000 Mz 3.71472 GHz 4224 dBm -17.24 dB
3720 GHz 3820 GHz 1.000 MHz 3.80706 GHz -44.27 dBm -4.27 dB

12:38:30 AM  05/25/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  Offset 2380 dB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL Mode Sweep SGL
Count 400/400 Count 400/200
1 Spurious Emissions 1
Limit Che R Limit Ched
30 dphine 5PuRlous_ ke Ass od2 30 dghineSPURlOUS LNE ABs og2
20 dBrw 20
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=20 I -20 dBow
J r’w -30
JoUS_UNE 85 o ) \“ SPURIOUS UINE |ABS 002 | \
sl T = .
50 if u'»'\" kel o 50 dBm -
3.43 GHz 12009 pt 39.0 MHs/ 382GH: | 343GHz 12008 pts 9.0 MHz/ 3,82 GHz
3.430 GHz 3.530 GHz 1.000 MHz 352705 GHz 1353 dBm 3430 GH 3,530 GH 1,000 MH; 352705 GHz
1530 GHz 3560 GHz 1,000 MHz 353924 GHz 4163 dBm et e 1000 M 3533067 GHz
3.540 GHz 3.569 GHz 1.000 MHz 3.56806 GHz -35.65 dBm 3540 GHz 3569 GHz 1,000 MHz 356458 GHz
3,569 GHlz 3570 GHz 1,000 Mz 3.56989 GHz 3230 dBm 3369 GHe 3570 0Hz 1,000 MHs 356974 GHz
3570 GHz 3680 GHz 100,000 kHz 57595 GHz 14.40 dBm 3570 GHz 3680 GHe 100,000 kHz 367388 GHz
3,680 GHz 3681 GHz 1,000 MHz 368073 GHz -43.01 dBm 3580 Gl 3681 Gia 1.000 Mits 3168043 GHz
3681 GHz 3.710GHz 1.000 MHz 368507 GHz -40.66 dBm 3.681 GHz 3710 GHz 1.000 MHz 368156 GHz
3710 GHz 3.720 GHz 1.000 MHz 3.71088 GHz -43.02 dBm 3710GHz 3720GHz 1.000 MHz 371018 GHz
3720 GHz 3820 GHz 1,000 Mtz 3.80626 GHz -44.20 dBm 3720GH: 3820 GHa 1.000 Mits 372285 GHz
02:03:45 M 05/25/2024 02:04:26 M 05/23/2024
Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
‘Count 400/400
1 Spurious Emissions
30 dpiee lous_une_sss_od2
20 dBrw
0
10
-0
ot
38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.51097 GHz -40.57 dBm -057 dB
3530 GHz 3500 GHz 1,000 Mz 353973 GHz -39.96 dBm 14.95 dB
3540 GHz 3569 GHz 1,000 Mz 3.56273 GHz -37.79 dBm -24.79 B
3569 GHz 3570 GHz 1,000 MHz 356979 GHz -37.02 dBm 2402 d
3570 GHz 3680 GHz 100.000 kiz 361540 GHz .99 di 3699 d
3,680 GHz 1681 GHz 1,000 MHz 368063 GHz 3732 dBm 2432 dB
3681 GHz 3710 GHe 1,000 MHz 3.68550 GHz -39.41 dBm 2641 dB
3710GHz 3720 Gz 1.000 MHz 3.71052 GHz 1.50 dBm -16.50 dB
3720 GHz 3820 GHz 1,000 M 3.72005 GHz 4332 dBm -332d8
ot R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep sGL RefLevel 40.00dBm  Offset 23.80 0B Mode Sweep s6L
Count 300/400 Count 400/400
1 Spurious Emissions. 1
Uimit Chec Ait Limit Chec Al
30 gpbine.5PURlOUS e Ags_oda L 20 agipe.SPURlOUS LINE aBs oda AL
20 dBrwr 20
[ o
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3.43GHz 12008 pt= 39.0 MHz/ 382 GHz 343GHT 12008 pts 39.0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.496 78 GHz 3.430 GHz 3530 GHz 1.000 MHz 3.43465 GHz 44.67 dBm 467 dB
3530 GHz 3540 Gz 1.000 MHz 3.53027 GHz 3530 GHz 3510 GHz 1.000 MHz 353174 GHz 43.56 dBm 18.56 dB
3540 GHz 3500 GHz 1000 MHz 3.59897 GHz 3540 GHz 3599 GHz 1.000 MHz 3.58954 GHz -41.42 dBm 28.42 dB
3599 GHz 3600 GHz 1.000 MHz 359999 GHz 3599 GHz 600 6Hz 1,000 MHz 3556995 GHz 42.02 dBm .02 d
3.600 GHz 3700 GHz 100000 kHz 3.60106 GHz 3600 GHz 3700GHz 100,000 kHz 3.69901 GHz 16.45 dBm 13.55 dB
3.700 GHz 3701 GHz 1.000 MHz 37000 GH: 3700 GHz 3701 GHz 1.000 MHz 3.70007 GHz 10.80 dBm 2.20dB
3701 GHz 37106GHz 1.000 MHz X z 3701 GHz 37106H 1,000 MHz 3.70166 GHz 2539 dBm 1239dB
3710GHz 3720 GHz 1.000 MHz 3.71029GHz 3710GHz 3720 GHz 1.000 MHz 3.71551 GHz -36.77 dBm 11.77d
3720 GHz 3820 GHz 1.000 Mz 3.72365 GHz 3720 GHz 3820 GH: 1.000 MHz 3.72245 GHz -30.16 dBm -0.16dB.

02:13:00 AM 05/29/2024

02:13:36 AM  05/29/2024

Channel power -13dBm > -22.00dBm (PASS)

Channel power -13dBm > -21.29dBm (PASS)

Reflevel 4000 aBm  Offset 238008 = RBW 10kHZ

3008 = SWT

100 s ® VBW 30 kHz  Mode Sweep

s6l
Court 100/100
Rm Avg

RefLevel 40.00 d8m  Offset 23.80 6B = REW 10kHz
- At

3048 & SWT

100ms ® VBW 30kiz Mode Sweep

s6L

Count 100/100

20
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0 ]
1048 10
-20 -20
30 dBm - w.,“’ ‘ ;‘;-\"‘ﬁ“ Al e Ty
w0 et e . WWW
e o ety AP AN gy
TR P E T I (e R L 0 s L TR LR R T e e T
GEEZHL 1001 pts 200.0 ke/ Spon 20 | | (GFETo056He 1001 pis 200.0 kHz/ Span 20 MFE

2 Result Summa HNone
Tx1 (Ref) 1.000 MHz -22.00 dBm
Tx Total -22.00 dBm

02:39:56 AM

05/29/2024

2

2 Result Summa None
Txl (Ref) 1.000 MHz -21.29 dBm
Tx Total -21.29 dBm

02:29:09 MM 05/29/2024
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samonas. FCC RADIO TEST REPORT

Report No. : FG432920-02E

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep

1 Spurious Emissions

6L
Count 800/400

Line _SPURIOUS_LINE_ABS_0(2

30

20 dBrn

SPURIOUS_LINE |ABS 002
4 abim

\L

-50

343 GHz

38.0 MHz/

3430 GHz 3530 GHz 3.52496 GHz -43.21 dBm
3530 GHz 3560 GHz 1.000 MHz 3.53925 GHz -40.73 dBm
3540 GHz 3599 GHz 1000 MHz 3.50414 GHz -37.36 dBm
3599 GHz 3.600 GHz 1.000 MHz 3.59997 GHz -30.83 dBm
3.600 GHz 3.700 GHz 100,000 kHz 3.69054 GHz -1.01 dBm
3.700 GHz 3.701 GHz 1.000 MHz 3.70002 GHz -34.11 dBm
3701 GHz 3710GHz 1,000 MHz 370275 GHz -37.15 dBm
3.710 GHz 3720 GHz 1.000 MHz 3.71599 GHz -39.10 dBm
3.720 GHz 3.820 Gz 1.000 MHz 3.72375 GHz -41.66 dBm

382Gz

12:28:51 M 05/25/2024
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO 1IRBmax

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep SGL Ref Level 40.00 dflm  Offset 23.80 dB Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions. 1
Uimit Chec AiL Limit Chec AL
30 qpline SPURlOUS UNE_Bs_od2 L 20 agipe.SPURlOUS LINE aBs oda AL
20 dBrwr T 20
|
[ o |
10 10 dier
-0 1 20 dBim 1 - r
- Ly - A
SEURIOUS_UNE A8 002 r[ RIOUS_LINE |ABS 002 \ lnl l
T N I I T F |- j deo ” ‘ ™
=0 T - 50 dim | - H bt
3.43 GHz 12009 pts 39.0 MHz/ 382GH | 3.43GHz - ) 12008 pts 39.0 Miz/ 3.82 GHz
3430 GHz 3530 GHz 1000 Mz 3.31935 GHz 40.18 cBm 018d8 3430 GHz 3530 GHz 1.000 MHz 352625 GHz 42.77 dBm -2.77dB
3530 GHz 3540 GHz 1.000 MHz 353910 GHz -37.55 dBm 1255 d& 3530642 I51006Hs 1000 MHz 3553948 GHz 40,97 dBm 15.97 dB
3500 GHz 3589 GHz 1.000 MHz 3.54885 GHz -26.67 dBm 13567 dB 3540 GHs 354961s 1.000 MH; 3554001 GHz 41,60 dBm 28.60 dB
3549 GHe 3550 GHz 1.000 MHz 354999 GHz -1035 dBm 265d O 35806 1,000 MH: 3549712 GHz 4214 dBm 55.14 dB
3550 GHz 31650 GHz 100,000 kHz 355096 GHz 1312 dBm -16.88 dB fipanti et 100,000 wH: 3184884 GHz 15.38 dBm 14.62dB
3650 GHz 3651 GHz 1.000 MHz 35505 GHe 4284 dBirn, 0Esd 3650 Gtz 3651 GHe 1.000 Mz 3.65004 GHz 10.30 dBm 2.70 dB
3651 GHz 3710GHz 1.000 MHz 3.66606 GHz -12.55 dBm -2955 dB 3651 GHz 3710 GHz 1,000 Mtz 3.65109 GHz 2232 dBm 5224
3710GH: 3720 GHz 1,000 MHz 371149 GHz 4325 dBm 1825 dB oc 0o 1500 i 371158 6Hz 4320 dBm 182048
3720 GH: 3820 GHz 1.000 MHz 3.81855 GHz -44.30 dBm 30 dB ettt e 000 Mt 381785 GHe. 44,30 dBm 430 B
ot . T '-

01:57:52 AM 05/29/2024

01:58:31 A 05/29/2024

Channel power -13dBm > -23.04dBm (PASS)

Channel power -13dBm > -22.46dBm (PASS)

Reflevel 4000 aBm  Offset 238008 = RBW 10kHZ

RefLevel 40.00 d8m  Offset 23.80 6B = REW 10kHz

sl saL
- A J0dE = SWT 100 ms ® VBW 30kHz Mode Sweep Court 100/100 - At 3048 & SWT___100ms & VBW 30 kHz _Mode Sweep Count 100/100
1AGR Rm Avg

WeB———————————————— i 1
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30 dbm et YoUb /-"- S
b\ U SRR, Yy

“ preTeR w0 / VW\MNWW

. 1ty Al Aol ol
P S T T Ul e = M (AL TS AT T e e
CF 3.5435 GHz 1001 pts 200.0 kHz/ Span 20MHz | | [cF3505 GHx 1001 pts 200.0 kHz/ Span 2.0 Mz

2 Result Summa HNone
Tx1 (Ref) 1.000 MHz -23.04 dBm
Tx Total -B3.04 dBm
o

02:45:11 MM 05/29/2024

02:52:41 MM 05/29/2024

2 Result Summa None
Txl (Ref] 1.000 MHz -22.46 dBm
Tx Total -22.46 dBm
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

Limit Ch

Line _SPURIOUS_LINE_ABS_0(2

30

20 dBrn

343 GHz 12008 pr= 38.0 MHz/ 382Gz

3.430 GHz 3530 GHz 1.000 MHz 3.52486 GHz -11.04 dBm -1.04 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53274 GHz -39.54 dBm -14.54 d8
3540 GHz 3549 GHz 1.000 MHz 3.54850 GHz -38.35 dBm -2535 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54996 GHz -32.45 dBm -19.45dB
3.550 GHz 3.650 GHz 100,000 kHz 3.64014 GHz -7.96 dBm -37.96 dB
3.650 GHz 3.651 GHz 1.000 MHz 3.65034 GHz -37.20 dBm -24.20 dB
3.651 GHz 3710 GHz 1.000 MHz 3.65280 GHz -39.06 dBm -26.06 dB
3.710 GHz 3720 GHz 1.000 MHz 3.71028 GHz -42.91 dBm -17.91 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80467 GHz -44.24 dBm -4.24 dB

12:33:22 M 05/29/2024
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO 1IRBmax

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep

s6L Ref Level 40.00d8m  Offset 2380 a8 Mode Sweep 6L

‘Count 400/400 Count 400/200
1 Spurious Emissions 15p
Limit Che R Limit Ched
30 dphine 5PuRlous_ ke Ass od2 30 dghineSPURlOUS LNE ABs og2
20 dBrw 20
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‘ |
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10 10 dBar J“
-20 -20 il ‘
30 IH |
us une s 0 i
T
| o] NPT Y AL -
50 et 50 e et mhhoa L
3.43 GHz 38.0 MHz/ 382GH: | 343GHz - 12008 pts 39.0 MHz/ 382 GHz

3.430 GHz 3.530 GHz 1000 Mz 3.52715GHz -14.29 dBm 3430 GHz 3530 GHz 3522

3530 GHz 3540 GHz 1,000 Mz 353848 GHz -41.93 dBm 3530 GHz 3580 GHz 1000 MHz 353644 GHz
3.540 GHz 3.569 GHz. 1.000 MHz 3.56710 GHz 3.540 GHz 3.569 GHz 1.000 MHz 3.564 38 GHz
3,569 GHlz 3570 GHz 1,000 Mz 3.56961 GHz 3569 GHz 3570GHz 1,000 Mz 356903 GHz
3570 GHz 3680 GHz 100,000 kHz 57592 GHz 3570 GHz 3580 GHz 100,000 kHz 3.67386 GHz
3.680 GHz 3681 GHz 1.000 MHz ;%:‘gggz 3680 GHz 3681 GHz 1.000 MHz 3.68056 GHz
3,681 GHz 3710 GHz 1,000 MHz X 2 368113 GH
3710 GHz 3.720 GHz 1.000 MHz 3.71066 GHz §$‘E},E‘H'§ §§;g§:j :x :::: 3.71009 EH:
3720 GHz 3820 GHz 1,000 Mtz 3.79458 GHz 3720 GHe 3820 GHz 1,000 Mz 3.72285 GHz

02:05:46 AM 05/29/2024

02:06:25 A 05/29/2024

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
‘Count 400/400
1 Spurious Emissions
30 dpiee lous_une_sss_od2
20 dBrw
0
10 -
-0
30 |
a0 abm 1
__l____m_,ﬂ.‘-—-—-‘-"'} ‘ rk«.._....._
50 | i -
3.43 GHz 12009 pts 38.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1,000 MHz 352825 GHz -42.71 dBm
3530 GHz 3500 GHz 1,000 Mz 3.53697 GHz 4134 dBm
3540 GHz 3569 GHz 1,000 Mz 3.56835 GHz -39.37 dBm
3569 GHz 3570 GHz 1,000 MHz 356955 GHz -39.50 dBm
3570 GHz 3680 GHz 100.000 kiz 3.62486 GHz -8.33 dBm
3.680 GHz 3681 GHz 1,000 MHz 368058 GHz 3938 dBm
3681 GHz 3710 GHe 1,000 MHz 368519 GHz -39.67 dBm
3710GHz 3720 Gz 1.000 MHz 3.71312 GHz -42.05 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72255 GHz -43.99 dBm

02:07:04 MM 05/29/2024
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samonas. FCC RADIO TEST REPORT

Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

1RBmax

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L

Ref Level 10.00dBm  Offset 2380

dB Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions 15p
Uimit Chec Ait Limit Chec PRSs
30 i 5Puslous_ue_sss of L 20 agipe.SPURlOUS LINE aBs oda Phss
20 dBrwr 20
[ o
10 10 dier
20 -20 dBen J
2 | | 4
|lu”u“s‘:’rv'\'" UNE lns‘- 002 | w h! | NE |ABS 002 | i
M-wau @ [—--- — 1, | PSS R——
= | Mokl | — | P TR Tl
343 GHz 12009 pts 38.0 MHz/ 382 GHz 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3430 GHz 3530 GHz 1000 Mz 34104 cHz 4454 cBm -Ab2d8 3430 GHz 3530 GHz 1.000 MHz 626 -44.76 dBm -4.76 dB
3530 GHz 3540 GHz 1.000 MHz 353079 GHz -43.,65 dBm -18.65 dB 3530GHz 3530 GHz 1.000 MHz2 353140 GHz 43.60 dBm 18.60 dB
3500 GHz 3509 GHz 1.000 MHz 3.59897 GHz -28.09 dBm -15.09 dB 3540 GHs 3599ty 1.000 MH; 3558942 GHz 41,82 dBm 28.82 dB
3599 GHz 3600 GHz 1.000 MHz 359998 GHz -3.11 dBm 389 dB 19 G 350G 1,000 MH: 3558999 GHz 4230 dBm 5330 di
3.600 GHz 3700 GHz 100,000 kHz 3.60080 GHz 11.25 dBm 1875 dB 3600 GHz 3700 GHz 100,000 kHz 369901 GHz 14.85 dBm 15.15 dB
3,700 GHz 3.701 GHz 1.000 MHz 3.70048 GHz -42.65 dBm -29.65 dB ot 3701 G 000 Mt 370007 GHz. 13.30 dBm 030 B
3.701 GHz 3.710 GHz 1.000 MHz 3.70599 GHz 4275 dBm -29.25 di
3701 GHz 3.710GHz 1,000 MHz 370153 GHz .00 d 12.00 dB
3710 GHz 3720 GHz 1.000 MHz 3.71020 GHz -41.47 dBm -16.47 dB 3710GHz 3720GHz 1.000 MHz 371189 GHz 36.30 dBm 1130 dB
3720 GH: 3820 GHz 1.000 MHz 3.72345 GHz -43.07 dBm -3.07 dB ettt e 000 Mt 372005 Gz 23 4 023 a8
sty (N T il

02:14:18 AM 05/29/2024

02:20:52 B 05/29/2024

Channel power -13dBm > -22.15dBm (PASS)

Reflevel 4000 aBm  Offset 238008 = RBW 10kHZ s6L

- At J0dB = SWT  100ms & VBW 30kHz  Mode Sweep Count 100/100
30 dB—————————— i
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30 dBm T t v \-.w‘“"ﬁ‘
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" VLY. Mo
Www
04 ] - L_llhrd'kﬁﬁmwﬂww
R IR

CF 3.5935 GHz 1001 pts 2000 khz/ Spon 2.0 WAz

02:39:05 MM 05/29/2024
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L

Count 800/400
1 Spurious Emissions
Line _SPURIOUS_LINE_ABS_0(2

30

20 dBrn

SPURIOUS_LINE |ABS 002
4 abim

-50

343 GHz 12008 pr= 38.0 MHz/ 382Gz

3430 GHz 3.530 GHz 1000 Mz 3.52685 GHz -44.20 dBm -4.20 dB
3530 GHz 3540 GHz 1.000 MHz 353989 GHz 41.97 dBm 1697 d&
3500 GHz 3509 GHz 1.000 MHz 359738 GHz -36.83 dBm 2383 dB
3599 GHz 3600 GHz 1.000 MHz 359991 GHz -31.64 dBm 1864 dB
3,600 GHz 3.700 GHz 100,000 kHz 3562678 GHz -8.05 dBm 3805 dB
3,700 GHz 3701 GHz 1.000 MHz 370021 GHz -35.79 dBm 2275 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70232 GHz -38.65 dBm -25.65dB
3710GH: 3720 GHz 1,000 MHz 3.71068 GHz ~40.40 dBm -15.40 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72275 GHz -41.72 dBm -1.72 dB

12:29:30 M 05/25/2024
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO 1IRBmax

Ref Level 40.00 dBm  Offset 7380 a8 Mode Sweep s6L Ref Level 40.00d8m  Offset 2380 a8 Mode Sweep 6L

Count 400/400 Count 400/400
1 Spurious Emissions 1 Spuri
Uimit Chec AiL Limit Chec PS
30 gpbine.5PURlOUS e Ags_oda L 20 agipe.SPURlOUS LINE aBs oda \
20 dBrwr T 20
|
0 . |
10 10 dier "
20 t -20 dBo ’
30 n g ]
. q '__m — i | . [T P
50 k'h.‘v‘w 8 S r— 50 dBm . l I bk Q'W
343 GHz 12009 pts 38.0 MHz/ 382 GHz 343GHz - 12008 pts 39.0 MHz/ 3,82 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.52925 GHz -42.38 dBm 238 dB 3430 GHz 3,530 GHz 1.000 Miiz 3.52625 GHz 43.18 dBm 3.18dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53913 GHz -41.47 dBm -16.47 dB 3530 GHz 3540 GHz 1.000 MHz 3.53963 GHz 40, m -15.83 dB
3500 GHz 3549 Gz 1000 MHz 3.54300 GHz -29.78 dBm -16.78 dB 3,540 GHz 3549 GHz 1.000 MHz 3.54000 GHz -41.20 dBm -28.20 dB
3589 GHz 3550 GHz 1.000 MHz 354997 GHz -9.37 dBm 363 dB 3549 GHz 3550 GHz 1000 Mz 354995 GHz 4241 dBm 2541 dB
3.550 Gz 3650 GHz 100,000 kHz 355104 GHz 11.39 dBm -1861 dB 3550 GHz 3650 GHz 100,000 kHz 364899 GHz 15.09 dBm -12.91 dB
3.650 GHz 3651 GHz 1.000 MHz 3.65007 GHz -43.37 dBm -30.37 dB 3650 GHz 3.651 GHz 1.000 MHz 3.65001 GHz 13.53 dBm -0.53 dB
3651 GHz 3710GHz 1,000 MHz 3.66606 GHz 1261 dBm -2961dB 3651 GHz 3710 GHz 1,000 Mtz 3.65109 GHz 2841 dBm 1541 dB.
3710 GHz 3720 GHz 1.000 MHz 3.71013 GHz -43.17 dBm -18.17 dB 3710GHz 3720 GHz 1.000 MHz 371113 GHz 4327 dBm 18.27 dB
3.720 GHz 3.820 Gz 1.000 MHz 3.81795 GHz -44.27 dBm -4.27 dB 3720 Gy 3820 CHs 1,000 MHz 3.81865 GHz 43,28 dBm 2248

01:59:10 AM 05/25/2024 01:55:45 B 05/29/2024

Channel power -13dBm > -23.11dBm (PASS)

Reflevel 4000 aBm  Offset 238008 = RBW 10kHZ s6L

- e 308 ® ST 100ms & VBW 30kiz_Mode Sweep Count 100/160
30 dBy————————— o
20
0
10
-20
A
50 dim PPN
" .
Wikt
50 gt — g VNW
RS RV PRl
CF3.5435 Gz 1001 pts 200.0 kHz/ Span 2.0 MH:

2 Result Summa HNone
Tx1 (Ref) 1.000 MHz -23.11 dBm
Tx Total -B.11dBm

02:50:45 MM 05/23/2024
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L

Count 800/400
1 Spurious Emissions
Line _SPURIOUS_LINE_ABS_0(2

30

20 dBrn

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3.430 GHz 3530 GHz 1.000 MHz 3.52875 GHz -41.91 dBm -1.91 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53418 GHz -40.50 dBrm -15.50 dB8
3540 GHz 3549 GHz 1.000 MHz 3.54830 GHz -38.68 dBm -25.68 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54995 GHz -31.38 dBm -1838 dB
3.550 GHz 3.650 GHz 100,000 kHz 3.63182 GHz -8.55 dBm -39.55 dB
3.650 GHz 3.651 GHz 1.000 MHz 3.65035 GHz -37.26 dBm -24.26 dB
3.651 GHz 3710 GHz 1.000 MHz 365115 GHz 4058 dBm -2158dB
3.710 GHz 3720 GHz 1.000 MHz 3.71098 GHz -43.12 dBm -18.12dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80766 GHz -44.25 dBm -4.25 dB
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Middle Channel

1RBO

1RBmax

Ref Level 40.00d8m  Offset 23,50 dB

Ref Level 40.00dBm  Offset 2380 dB

Mode Sweep SGL Mode Sweep SGL
‘Count 400/400 Count 400/200
1 Spurious Emissions 1
Limit Che R Limit Ched
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3.43 GHz 12009 pt 39.0 MHs/ 382GH: | 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3.430 GHz 3.530 GHz 1.000 MHz 352705 GHz -14.07 dBm 3430 GHz 3530 GHz 1,000 Mz 3.45612 GHz 44.73 dBm
3530 GHz 3540 GHz 1,000 Mz 353980 GHz 4327 dBm 3530 GHy 3520 GHz 11000 MHz 353075 GHz 43552 dBm
3580 GHr 3569 GHe 1.000 Mz 3.56820 GHz -39.91 dBm 3540 GHs 3569.GH 1,000 MHs 3556464 Gf 4123 dBm
3,569 GHlz 3570 GHz 1,000 Mz 3.56953 GHz -38.78 dBm 3369 GHe 3570 0Hz 1,000 MHs 356885 GH. A28 dBm
3570 GHe 3.680 GHz 100.000 kHz 57606 GHz 1354 dBm 3570 GHz 3580 GHz 100,000 kHz 3.67397 GHz 14.43 dBm
3,680 GHz 3681 GHz 1,000 MHz 368076 GHz -43.19 dBm 3580 Gl 3681 Gia 1.000 Mits 3168066 GHz 3840 dBm
3681 GHz 3.710GHz 1.000 MHz 3.68539 GHz 4172 dBm 3.681 GHz 3710GHz 1.000 MHz 368194 GHz -35.90 dBm
3710 GHz 3720 GHz 1.000 MHz 3.71000 GHz -43.13 dBm 3710GHz 3720GHz 1.000 MHz 3.71009 GHz 42.95 dBm
3720 GHz 3820 GHz 1,000 Mtz 3.81825 GHz -44.27 dBm 3720GH: 3820 GHa 1.000 Mits 372255 GHz 4330 dBm
ke Ready ITTTITTTT o
02:07:43 M 05/25/2024 02:08:22 M 05/29/2024
Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
‘Count 400/400
1 Spurious Emissions
30 dpiee lous_une_sss_od2
20 dBrw
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10
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___"_,.__............1 } T
=0 = W
3.43 GHz 12009 pts 38.0 MHz/ 382 GHz

3430 GHz 3530 GHz 1,000 MHz 352545 GHz -43.44 dBm
3530 GHz 3500 GHz 1,000 Mz 353919 GHz -42.18 dBm
3540 GHz 3569 GHz 1,000 Mz 3.56870 GHz -40.59 dBm
3569 GHz 3570 GHz 1,000 MHz 356957 GHz -39.76 dBm
3570 GHz 3680 GHz 100.000 kiz 3.65412 GHz 9.51 dBm
3.680 GHz 3681 GHz 1,000 MHz 368069 GHz 4084 dBm
3681 GHz 3710 GHe 1,000 MHz 3.68942 GHz -10.98 dBm
3710GHz 3720 Gz 1.000 MHz 3.71026 GHz -42.80 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81426 GHz -44.18 dBm
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Highest Channel

1RBO

1RBmax

Ref Level 40.00d8m  Offset 23,50 dB

Ref Level 40.00dBm  Offset 2380 dB

Mode Sweep SGL Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions. 1
Uimit Chec g Limit Chec
30 gpbine.5PURlOUS e Ags_oda 20 agipe.SPURlOUS LINE aBs oda
20 dBrwr 20
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3.43 GHz 12009 pt 39.0 MHs/ 382GH: | 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3430 GHz 3.530 GHz 1000 Mz 3.44284 GHz -44.75 dBm 3430 GHz 3530 GHz 1,000 Mz 3.44743 GHz 44.75 dBm -4.75dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53271 GHz -43.57 dBm 3530 GHz 3540 GHz 1.000 MHz 3.53888 GHz .59 dBm -18.59dB
3500 GHz 3.599 GHz 1.000 MHz 355891 GHz 3540 GHz 3599GH: 1.000 MHz 358978 GHz -42.67 dBm -20.67 dB
3599 GHz 3600 GHiz 1.000 MHz 3.59998 GHz 3599 GHz 3,600 GHz 1.000 Mz 359989 GHz .44 dB; 29.44 d
3.600 GHz 3700 GHz 100,000 kHz 60104 GHz 3600 GHz 3700 GHz 100,000 kHz 369891 GHz 15.18 dBm -14.82dB
3.700 GHz 3.701 GHz 1.000 MHz JI0072GH: 3700 Gtz 3701 GHe 1.000 Mz 3.70001 GHz -12.04 dBm -1.04 dB
3701 GHz 37106GHz 1000 Mz X z 3701 GHz 37106H 1,000 MHz 370109 GHz -32.58 dBm -1358d
3710 GHz 3720 GHz 1,000 MHz 3.711045 Giz 3710 GHz 37206Hz 1000 MHz 371023 GH 40.75 dBm 15.75dB
3720 GH 2420 GHe 1000 Mz 3.72385 GHz 3720 Gz 3820 Gie 1.000 MHs 3.72065 GHz -42.86 dBm -2.86d
o . ]
02:36:32 Ak 05/29/2024 02:16:15 R 05/28/2024
Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
‘Count 400/400
1 Spurious Emissions.
30 gpbine.5PURlOUS e Ags_oda
20 dBrwr
[
10 — |
-20
-50 T
343 GHz 12009 pts 38.0 MHz/ 382 GHz

3430 GHz 3530 GHz 1,000 MHz 352805 GHz
3530 GHz 3.540 GHz 1.000 MHz 3.53954 GHz
3540 GHz 3509 GHz 1.000 MHz 350779 GHz
3599 GHz 3,600 GHz 1,000 MHz 358998 GHz
3.600 Gz 3,700 GHz 100.000 kiz 3.63088 GHz
3.700 GHz 3.701 GHz 1.000 MHz 3.70074 GHz
3701 GHz 3710 GHz 1,000 MHz 3.70334 GHz
3710GHz 3720 Gz 1.000 MHz 3.71430 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.72495 GHz

-44.28 dBm
-42.75 dBm
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Lowest Channel

1RBO

1RBmax

s6L Ref Level 40.00dBm  Offset 2380 dB

Ref Level 40.00dBm  Offset 2350 dB Mode Sweep Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions. 1
Uimit Chec R Limit Chec
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3.43 GHz 12009 pts 38.0 MHz/ 382 GHz 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3430 GHz 3530 GHz 1000 MHz 3.52935GHz 4291 dBm 3430 GHz 3530 GHz 1.000 MHz 352635 GHz -43.80 dBm
3530GHz 3540 GHz 1.000 MHz 353901 GHz -40.72 dBm 3530GHz 3540 GHz 1,000 MHz 3.53960 GHz 24 dBm
3.540 GHz 3.549 GHz 1.000 MHz 3.54881 GHz -32.98 dBm 3540 GHz 3549 GHz 1,000 MHz 354009 GHz -42.42 dBm
3549 GHe 3550 GHz 1.000 MHz 354998 GHz -15.98 dBm O 35806 1,000 MH: 35495 GHz 43,02 dBm
3.550 GHz 3.650 GHz 100,000 kHz 55099 GHz 9.62 dBm 3550 GHz 3650 GHz 100,000 kHz 364891 GHz 10.71 dBm
3650 GHz 3651 GHz 1.000 MHz 355060 Gie A3.57 din, 3650 Gtz 3651 GHe 1.000 Mz 3.65005 GHz 1417 dBm
3651 GHz 3710GHz 1000 MHz 3.66606 GHz -12.79 dBm 3651 GHz 3.710GHz 1,000 MHz 365103 GHz 2775 dBm
3710 GHz 3720 GHz 1.000 MHz 3.71090 GHz -43.32 dBm 3710GHz 3720GHz 1.000 MHz 371077 GHz .15 dBm
3720 GHz 3820 GHz 1.000 MHz 3.81565 GHz -44.22 dBm 3720 Gy 3820 CHs 1,000 MHs 380686 GHz A211 dBm
02:00:30 Ak 05/29/2024 02:51:42 M 05/29/2024
Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
‘Count 400/400
1 Spurious Emissions.
30 gpbine.5PURlOUS e Ags_oda
20 dBrw
[
w AN AN N sttty
-20
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i
3.43 GHz 12009 pts 38.0 MHz/ 382 GHz
3.430 GHz 3.530 GHz 1.000 MHz 3.52995 GHz -43.58 dBm -3.58 dB
3530 GHz 3500 GHz 1.000 MHz 353243 GHz -42.30 dBm 173048
3540 GHz 3549 GHz 1.000 MHz 3.54852 GHz -41.44 dBm -28.44 dB
3549 GHz 3550 GHz 1,000 MHz 354997 GHz -34.73 dBm 2173 dB
3550 GHz 3650 Gz 100.000 kHz 3559203 GHz -11.09 dBm 4109 dB
3,650 GHz 3.651 GHz 1,000 MHz 3565001 GHz 66 dBrm -27566 dB
3651 GHz 3710 GHz 1000 Mz 3.66606 GHz 42.83 dBm 2983 di
3710 GHz 3.720 GHz 1.000 MHz 3.71194 GHz -43.21 dBm -1821dB
3720 GHz 3820 GHz 1.000 MHz 3.81486 GHz -44.32 dBm -432d8
westy (N

S MM 05/29/2024
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Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  Offset 2380 dB Mode Sweep

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL SGL
Count 00/300 Count 400/400
1 Spurious Emissions 1
Limit Cnec R Limit Cheo
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3.43 GHz 12009 pts 38.0 MHz/ 382 GHz 343GHz 12008 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.44144 GHz -44.73 dBm 3430 GHz 3,530 GHz 1,000 Mz 352126 Gl
3530GHz 3540 GHz 1000 MHz 353751 GHz 3530 GHz 3520 GHz 1,000 MHz 353117 GHz
3.500 Ghz 3569 GHz 1.000 Mz 3540 GHz 3569 GHz 1.000 MHz 3.564 50 GHz
3569 Gilz 35706z 1.000 MHz 3569 GHz 3570 GHz 1,000 MHz 3556056 GHz
3570 GHz 3.680 GHz 100,000 kHz 3570 GHz 3680 GHz 100.000 kHz 3.67399 GHz
3.680 GHz 3681 GHz 1,000 MHz 3680 GHz 3681 GHz 1.000 MHz 3.68063 GHz
3681 GHz 3710 GHz 1.000 MHz 3.68550 GHz 3.681 GHz 3710 GHz 1.000 MHz 3.68110 GHz
3.710 GHz 3720 GHz 1.000 MHz 3.71156 GHz 3710 GHz 3720 GHz 1.000 MHz 3.71242 GHz
3.720 Gz 3.820 Ghz 1.000 MHz 3.81975 GHz 3720 GHz 3820 GHz 1.000 MHz 3.72275 GHz
02:09:42 MM 05/29/2024 02:10:21 R 05/25/2024
Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
‘Count 400/400

1 Spurious Emissions

lous_UNE_ABS_0d2

rs

38.0 MHz/

382Gz

3430 GHz 3530 GHz 1.000 MHz 352316 GHz -14.63 dBm -1.63 dB
3530 GHz 3500 GHz 1,000 Mz 353881 GHz 4315 dBm 18.15dB
3540 GHz 3569 GHz 1,000 Mz 3.56751 GHz -42.48 dBm -29.48 B
3569 GHz 3570 GHz 1,000 MHz 356993 GHz 4223 dBm 2923 d
3570 GHz 3680 GHz 100.000 kiz 3.66456 GHz -11.65 dBm -41.65 dB
3.680 GHz 3681 GHz 1,000 MHz 368082 GHz 64 dBm 2964 d
3681 GHz 3710 GHe 1,000 MHz 368133 GHz -42.23 dBm -2923dB
3710GHz 3720 Gz 1.000 MHz 3.71050 GHz -43.15 dBm -18.15dB
3720 GHz 3820 GHz 1,000 M 3.81705 GHz 4433 dBm 433 dB
feate [
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Highest Channel

1RBO

1RBmax

Ref Level 40.00dBm  Offset 2380 dB Mode Sweep

Ref Level 40.00dBen  Offset 23,50 6B Mode Sweep 56 s6L
‘Count 400/400 Count 400/200
1 Spurious Emissions 1
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3.43 GHz 12009 pt 39.0 MHs/ 382GH: | 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3.430 GHz 3.530 GHz 1000 Mz 3.44104 GHz -14.72 dBm 3430 GHz 3530 Gz 1,000 Mz 344240 GHz 4465 dBm
3530 GHz 3560 GHz 1,000 Mz 3.53081 GHz 4368 dBm 3530 GHy 3520 GHz 11000 MHz 3553130 GHz .62 dBm
3540 GHz 3509 Ghz 1.000 MHz 3.50891 GHz -30.12 dBm 3540 GHz 3599 GHz 1.000 MHz 3.58972 GHz -13.26 dBm
3599 GHlz 3,600 GHz 1,000 Mz 3.50997 GHz 1553 dBm 3399 GHe 3500 GHz 1,000 MHs 3750966 GHz 301 dBm
3.600 GHz 3700 GHz 100.000 kHz 60109 GHz 341 dBm 35600 GHz 3700 GHz 100,000 kHz 369891 GHz 12.49 dBm
3.700 GHz 3.701 GHz 1.000 MHz 370090 Gie 43.25 din, 3700 Gtz 3701 GHe 1.000 Mz 3.70002 GHz -15.12dBm
3701 GHz 3710GHz 1.000 MHz 3.70993 GHz -13.03 dBm 3701 GHz 3710GHz 1,000 MHz 3.70102 GHz 30.26 dBm
3710 GHz 3720 GHz 1.000 MHz 3.71028 GHz -42.23 dBm 3710GHz 3720GHz 1.000 MHz 3.71023 GHz 40,67 dBm
3720 GH 2420 GHe 1000 Mz 3.72365 GHz -44.02 dBm 3720 Gz 3820 Gie 1.000 MHs 3.72015 GHz -43.29 dBm
02:16:36 Al 05/25/2024 02:17:35 M 05/29/2024
Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
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3.43 GHz 12009 pts 38.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1000 MHz 3.43664 GHz -44.70 dBm 4.0 dB
3530 GHz 3.540 GHz 1.000 MHz 3.53206 GHz -43.47 dBm
3540 GHz 3599 GHz 1,000 Mz 3.59779 GHz -41.54 dBm
3599 GHz 3,600 GHz 1,000 MHz 356999 GHz -35.66 dBm
3,600 Gz 3.700 Gz 100.000 kHz 364203 GHz 1133 dBm
3,700 GHz 3701 GHz 1.000 MHz 3.70005 GHz 3931 dBm
3701 GHz 3710 6Hz 1000 Mz 3.70108 GHz -12.09 dBm
3710GHz 3720 Gz 1.000 MHz 3.71549 GHz -42.43 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72225 GHz .06 di
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Lowest Channel

Middle Channel

Ref Level 40.00 B  Offset 2390 a8 Mode Sweep

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400/400 Count 400/400
1 Spurious Emissions 1 5p
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30 i 5Puslous_ue_sss of » spurlous_LNE_ass od2
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3.43GHz 6409 pts 39.0 MHz/ 3.82 GHz 3.43 GHz 6409 prs 39.0 MHz/ 3,82 GHz
mi [ lssnlakz 1000 Mz m!ss!z -44.66 dBm 1.6 dB 240Gt 2530 Gt 1,000 WAtz 344623 GHz 24.71 dBm 271 dB
3530GHz 3540 GHz 1.000 MHz 353970 GHz -41.91 dBm 6.91 dB 3530GHz 3610 GHz 1,000 MHz 3.60900 GHz 4369 dBm 1869 dB
3500 GHz 3589 GHz 1.000 MHz 354811 GHz -30.07 dBm 3610GHz I619GH: 1,000 MHz 361874 GHz -30.93 dBm 17.93 B
3539 GHz 3550 GHiz 100000 ktfz 3.54993 GHz -38.34dBm 3619 GHz 3620 GHz 100,000 kHz 361998 GHz -38.18 dBm 2518 dB
3550 Gz 3560 Gtz 1.000 MHz 355729 GHz 9.79 dBm 35620 GHz 3630GH: 1.000 MHz 3.62803 GHz 9.16 dBm -20.84 B
3560 GHz 3.561GHz 100,000 kHz 356005 GH: -30.00 dirn, 3630 Gtz 3631 GHe 100,000 kHz 363001 GHz -39.86 dBm -26.86 dB
3561GHz 3570 Gz 1000 Nz ! z 3631 Gz 3640 Gtz 1,000 MHz 363127 GHz -31.82 dBm 18.82 dB
3570 GHz 3720 GHz 1,000 MHz 366613 GHz 35600 GHz 37206Hz 1000 MHz 364020 GHz 41.94 dBm -16.94 dB
3720 GH 2420 GHe 1000 Mz 3.81755 GHz 3720 Gtz 3820 Gie 1.000 MHs 3.81805 GHz -44.37 dBm -437dB
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Highest Channel

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep 6L
Count 400/400
1 Spurious Emissions
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343 GHz 5403 pts 39.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1,000 MHz -44.50 dBm
3530GHz 3680 GHz 1000 MHz -41.90 dBm
3680 GHz 3689 GHe 1.000 MHz -29.99 dBm
3.689 GHz 3.690 GHz 100.000 kHz -38.52 dBm
3.690 GHz 3.700 GHz 1000 MHz 930 dBm
3.700 GHz 3.701 GHz 100,000 kHz -39.06 dBm
3.701 GHz 37106Hz 1,000 MHz 31.13dBm
3.710 GHz 3.720 GHz 1.000 MHz -40.76 dBm
3720 GHz 3820 GHz 1.000 MHz 3.79887 GHz -44.25 dBm
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Lowest Channel

Middle Channel

Ref Level 40.00dBm  Offset 23,80 db

Mode Sweep

Ref Level 40.00 dBm  Offset 23,60 dB Made Sweep s6L
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3.43 GHz 12008 pts 9.0 MHz/ 382 GHe 12009 pts 38.0 MHz/ 3.82 GHa
3430 GHz 3530 GHz 1.000 MHz 345463 GHz
3530 GHz 3540 GHz 1,000 Mz -38.27 dBm -13.27 B 3530GHz 3595 GHz 1,000 MHz 357724 GHz
3.540 GHz 3.549 GHz 1.000 MHz 31.07 dBm -18.07 dB 3595 GHz 3,608 GHz 1.000 MHz 3.607 20 GHz
3549 GHz 3550 GHz 300,000 kHz 35.10 dBm 221048 3608 GHz 3610GHz 300.000 kHz 360042 GHz
3550 GHz 3570 GHz 100,000 kHz -0.52 dBm -30.52 dB 3610GHz 3640 GHz 100.000 kiz 362040 GHz
3570 GHe 3571 GHz 200,000 kHz 57056 GHz 2 3620 GHe 3641 GHr 200.000 kHz 3.64089 GHz
3571 GHe 3585 GHz 1,000 MHz 357101 GHz 3681 GHz 3655 GHz 1,000 Mz 64400 GHz
3585 GHz 3720 GHz 1,000 MHz 3.66599 GHz 3655 GHz 3720 GHz 1.000 MHz 3.66607 GHz
3720 GHz 3820 GHs 1,000 Mtz 3.81915GHz 3720 GHz. 3820 GHir 1,000 MHz 3.81675 GHz

11:22:45 PM 05/28/2024

01:49:11 AM  05/29/2024

Highest Channel

Ref Level 10.00 dBm  Offset 23,80 dB
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3430 GHz 3530 GHz 1,000 MHz
3530 GHz 665 GHz 1.000 MHz .
3665 GHz 3679 GHz 3.67862 GHz
3679 GHz 3.680 GHz 200.000 kHz 3.67920 GHz
3680 GHz 3.700 GHz 100,000 kiz 3.69196 GHz
3.700 GHz 3701 GHz 200,000 kHz. 3.70001 GHz
3701 GHz 3710GHz 1,000 MHz 370210 GHz
3710 GHz 3720GHz 1.000 MHz 3.71066 GHz
3720 GHz 3.820 GHz 1.000 MHz 3.80067 GHz
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Lowest Channel

Middle Channel

Ref Level 40.00 B  Offset 2390 a8 Mode Sweep

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400/400 Count 400/400
1 Spurious Emissions 1 5p
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3.43GHz 6409 pts 39.0 MHz/ 3.82 GHz 3.43 GHz 6409 prs 39.0 MHz/ 3,82 GHz
3.430 GHz 3530GHz 1.000 MHz 3.50148 GHz -44.69 dBm -4.69 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53956 GHz -36.84 dBm 3530 GHz 3590 GHz 1.000 MHz 3.55508 GHz -44.70 dBm -19.70 dB
3540 GHz 3549 Ghiz 1.000 MHz 3.54873 GHz -29.23 dBm 3590 GHz 3609 GHz 1.000 MHz 60899 GHz -34.60 dBm -21.60 dB
3539 GHz 3550 GHiz 200.000 kit 3.55000 GHz -39.18 dBm 3609 GHz 3610GHz 200,000 kHz 360947 GHz -43.56 dBm 30,56 dB.
3.550 GHz 3570GHz 1.000 MHz 356478 GHz 6.81 dBm 3510 GHz 35610 GHz 1.000 MHz 363022 GHz 5,74 dBm -24.26dB
3570 GHz 3571 GHz 200000 kHz .57005 GHz -39.59 dBm 3640 GHz 35641 GHz 200,000 kHz 364042 GHz -42.44 dBm -31.44 dB
3571 GHz 3.590 GHz 1.000 MHz 375757?5"1 3641 GHz 3.660 GHz 1.000 MHz 3.64110 GHz 3551 dBm 2251 dB.
3590 GHz 3720 GHz 1,000 MHz 366617 GHz 3660 GHz 37206Hz 1000 MHz 3.66596 GHz 4326 dBm 18.26dB
3720 GH 2420 GHe 1000 Mz 3.80896 GHz 3720 Gz 3820 Gie 1.000 MHs 3.81835 GHz 4431 dBm -431dB
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Ref Level 40.00d8m  Offset 23,50 dB
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343 GHz 6409 pts 39.0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz -14.62 dBm A,
3530 GHz 3660 GHz 1.000 MHz 65994 GHz -44.40 dBm 19.40 dB
3660 GHz 3679 GHz 1.000 MHz 3.67802 GHz -31.67 dBm -18.67 dB
3.679 GHz 3.680 GHz 200,000 kHz 367977 GHz -39.14 dBm -26.14 d
3.680 GHz 3.700 GHz 1.000 MHz 3.68552 GHz 6.92 dBm -23.08
3.700 GHz 3.701 GHz 200,000 kHz 3.70005 GHz 8 dBm -25.78 dB
3.701 GHz 3710 GHz 1.000 MHz 3.70181 GHz 1714 dB
3710 GHz 3720 GHz 1.000 MHz 3.71042 GHz -10.52 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81565 GHz -44.26 dBm .26 dB
]
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Lowest Channel

Middle Channel

Ref Level 40.00dBm  Offset 23,80 db

Mode Sweep

Ref Level 40.00 dBm  Offset 23,60 dB Made Sweep s6l.
Count 300/200 Count 400/400
1 Spurious Emissions 1 Spurious Emissians
Limit Ch OE Limit Che
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CF 3.625 GHz 6409 pts. 9.0 MHz/ 6408 pts 39.0 MHz/ 3.82 GHz
3430 GHz 530 GHz 1.000 MHz -42.44 dBm 3430 GHz 3.530 GHz 1.000 Mtz 3.46931 GHz
3530 GHz 3540 GHz 1,000 Mz 3.53849 GHz -37.52 dBm 1252 3530 GHz 3580 GHz 1,000 Mz 357978 GHz
3.540 GHz 3.549 GHz 500.000 kHz 3.54878 GHz 38.21 dBm -25.21 dB 3580 GHz 3,608 GHz 1.000 MHz 3.60881 GHz
3549 GHz 3550 GHz 1.000 Mz 354999 GHz 29.25 dBm 16.25 dB 3608 GHz 3610 GHz 500.000 kiz 361000 GHz
3550 GHz 3580 GHr 500,000 kiz 355395 GHz 1.69 dBm -28.31 dB 3610 CHE 3640 GHe 1,000 Mz 3563396 GHz
3580 GHe 3581 GHz 300,000 kHz 58017 GHz -37.78 dBm -20.78 dB 3640 GHe. 3641 GHr 500,000 kHz 3.64004 GHz
3581 GHz IE10GH: 1,000 Mtz 35BTIGHE 3EATdBM BAzdE 3641 Gz 3670 GHe 1,000 Mz 3.64122 GHz
3610 GHz 3720 GHz 1.000 MHz 3.66610 GHz -43.42 dBm -18.42 d8 3670 GHz 1720 GHz 1.000 MHz 367617 GHz
3720 GHz 3820 GHs 1,000 Mtz 3.81855 GHz 44.30 dBm 43008 3720 GHe. 3820 GHr 1,000 Mz 3.80706 GHz
[ % 240520
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Ref Level 40.00 dBm  Offset 23,60 dB Made Sweep s6l.
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3701 GHz 1,000 MHz 370164 GHz 3337 dBm X

3710 GHz 1.000 MHz 3.71005 GHz -38.07 dBm X

3.720 GHz 3820 GHz 1.000 MHz 3.72135GHz -43.34 dBm -3.44d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02E

FR1 n48 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

Ref Level 40.00 B  Offset 2390 a8

Mode Sweep

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400/400 Count 400/400
1 Spurious Emissions 1 5p
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3.430 GHz 3530 Gz 1.000 MHz 3.43245 GHz -44.70 dBm

3530 GHz 3540 Gz 1.000 MHz 3.53950 GHz 3530 GHz 3560 GHz 1.000 MHz 353478 GHz 43.25 dBm
3540 GHz 3549 GHz 1000 MHz 3.54875 GHz 3560 GHz 3599 GHz 1.000 MHz 3.59715 GHz -38.08 dBm
3.549 Ghz 3.550 GHz 500,000 kHz 3.55000 GHz 3.599 GHz 3.600 GHz 500,000 kHz 359939 GHz 41.72 dBm
3,550 GHz 3590 GHz 1,000 MHe 358791 GHz 3600 GHz 3650 GHz 1.000 Mz 363769 GHz 219 dBm
3590 GHz 3591 GHz 500,000 kHz ;g?ggggz 3650 GHz 3651 GHz 500,000 kHz 3.65050 GHz -42.65 dBm
3591 GHz 3630 Gz 1.000 MHz : z 3651 Ghz 3690 Gz 1,000 MHz 365145 GHz -35.08 dBm
3630 GHz 3720 GHz 1.000 Mz 366601 GHz 3630 GHz 3720GHz 1,000 MHz 3.69247 GHz -42.89 dBm
3720 GHz 3820 GHz 1.000 MHz 3.807 66 GHz 3720 GHz 3820 GH: 1.000 MHz 3.80137 GHz -44.29 dBm
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01:51:14 A 05/28/2024
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Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep 6L
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3,660 GHz 3.700 GHz 1000 MHz 3.683 38 GHz
3.700 GHz 3.701 GHz 500,000 kHz 3.70013 GHz
3.701 GHz 37106Hz 1,000 MHz 370111 GHz
3.710 GHz 3.720 GHz 1.000 MHz 3.71375 GHz
3720 GHz 3820 GHz 1.000 MHz 3.72265 GHz

11:51:13 MM 05/28/2024
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FCC RADIO TEST REPORT

Report No. : FG432920-02E

FR1 n48 / 50MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep 6L Ref Level 40.00a8m  Offset 23.80 a8 Mode Sweep S6L
Count 400/400 Count 400/400
1 Spurious Emissions 1 5p
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3.43 GHz 12009 pt 39.0 MHs/ 382GH: | 343GHz 12008 pts 39.0 MHz/ 3,82 GHz
3.430 GHz 3530GHz 1.000 MHz 3.44963 GHz -44.66 dBm -4.66 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53808 GHz -38.64 dBm 3530 GHz 3550 GHz 1.000 MHz 353033 GHz -43.42 dBm -18.42dB
3500 GHz 3589 GHz 1.000 MHz 354794 GHz -34.85 dBm 3550 GHz 3599GH: 1,000 MHz 359863 GHz -35.18 dBm -22.18dB
3549 GHe 3550 GHz 500,000 kHz 355000 GHz -35.39 dBm 159 G 350G 500,000 Kz 350085 GHz 3225 dBm 217548
3550 GHz 3600 GHz 100.000 kHz 356500 GHz ;es0d 3600 GHz 3650 GHz 100,000 kHz 361841 GHz -6.80 dBm -36.80dB
3,600 GHz 3601 GHz 500,000 kHz 350001 Gz 3858 dbm 3650 Gtz 3651 GHe 500,000 kHz 365004 GHz -35.51 dBm -2251dB
3601 GHz 3650 Gz 1000 Nz X z = m 3651 Ghz 3700 Gz 1,000 MHz 365122 GHz 37.12 dBm -2412dB
350 GHz 3720 GHz 1,000 MHz 3.66605 GHz 4331 dBm 3700 Ghz 37206Hz 1000 MHz 370041 GHz 42.98 dBm 17.98 dB
3720 GH 2420 GHe 1000 Mz 3.80836 GHz -44.24 dBm 3720 Gz 3820 Gie 1.000 MHs 3.80746 GHz -43.96 dBm -3.96 dB
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01:51:53 AM  05/29/2024

Highest Channel

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep 6L
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3430 GHz 3530 GHz 1.000 MHz 174 GHz -44.67 dBm
3530GHz 3600 GHz 1000 MHz 59997 GHz -44.16 dBm
3.600 GHz 3.649 GHz 3.646 23 GHz -35.58 dBm
3649 GHz 3.650 GHz 500.000 kHz 3.64997 GHz -34.18 dBm
3650 GHz 3.700 GHz 100.000 kiHz 68446 GHz 641 dBm
3.700 GHz 3.701 GHz 500,000 kHz 3.70007 GHz -34.29 dBm
3.701 GHz 37106Hz 1,000 MHz 370138 GHz 3534 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71418 GHz -38.79 dBm
3720 GHz 3820 GHz 1.000 MHz 3.72065 GHz -41.93 dBm

11:59:17 MM 05/28/2024
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Report No. : FG432920-02E

FR1 n48 / 60MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

Ref Level 40.00dBm  Offset 23,50 dB e 6 RefLovel 40.00dBm  Offset 2150 a8 Mode Sweep s6L
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1 Spurious Emissions. 1 Sp
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3430 G 3530 GH 1,000 MH; 44.74 dBm
1530 GHz 3560 GHz 1,000 MHz 353641 GHz 3968 dBm et e 1000 M 43,47 dBm
3.540 GHz 3.549 GHz 1.000 MHz 3.54887 GHz -34.61 dBm 3540 GHz 3589 GHz 1,000 MHz -40.40 dBm
3549 GHz 3550 GHz 1,000 Mz 3.55000 GHz 3227 dBm 3389 GHe 3590 GHz 1,000 MHs 35.01 dBm
3.550 GHz 3610 GHz 100,000 kHz 357577 GHz -8.15 dBm 800 fipi 100000 kite “8.27 dBm
3610 GHz 3611 GHz 1,000 MHz 61001 GHz -31.86 dBm 3660 GHs 3661 G 1.000 Mits 139,98 dBm
36116GH: 3670GHz 1,000 MHz 361109 GHz -36.93 dBm 3661 GHz 3710 GHz 1000 MHz .89 dBm
3670 GHz 3.720 GHz 1.000 MHz 3.71903 GHz -44.55 dBm 3710GHz 3720GHz 1.000 MHz 43.16 dBm
3720 GHz 3820 GHz 1,000 Mtz 3.80047 GHz -44.34 dBm 3720GH: 3820 GHa 1.000 Mits 4229 dBm

12:03:22 M 05/29/2024

01:52:33 AM  05/29/2024

Highest Channel

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep 6l
Count 400/400
1 Spurious Emissions
w0 lous une_sss_odz
20 dBm
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343 GHz 12008 pts 39.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1,000 MHz
3530GHz 3560 GHz 1000 MHz 574 58 GHz
3580 GHz 3639 GHe 1000 MHz 3.63891 GHz
3639 GHz 3.680 GHz 1.000 Mz 3.63998 GHz
3640 GHz 3700 GHz 100000 kiHz 365533 GHz
3.700 GHz 3.701 GHz 1.000 MHz 3.70007 GHz
3.701 GHz 37106Hz 1,000 MHz 370118 GHz
3.710 GHz 3.720 GHz 1.000 MHz 3.71047 GHz
3720 GHz 3820 GHz 1.000 MHz 3.72185 GHz

12:07:21 AM 05/29/2024
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Report No. : FG432920-02E

FR1 n48 / 80MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

Ref Level 40.00 B  Offset 2390 a8

Mode Sweep

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400/400 Count 400/400
1 Spurious Emissions 1 5p
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3 mi [ lssnlakz 1000 Mz !!56!2 -40.06 dBm ) 3430 GHz 3530 Gz 1,000 Mz 352895 GHz ~43.81 dBm

3530 GHz 3540 Gz 1.000 MHz 53438 GHz : 4 3530 GHz 3510 GHz 1.000 MHz 353976 GHz 41.50dBm

3540 GHz 3549 GHz 1.000 MHz 74 GHz 3540 GHz 3579 GHz 1.000 MHz 3.57220 GHz -37.465 dBm

3.549 Ghz 3.550 GHz 1.000 MHz 83 GHz 3579 GHz 3580 GHz 1.000 MHz 357997 GHz -38.43 dBm

3.550 Gz 3630 GHz 100000 kHz 3.60950 GHz 3580 GHz 3670 GH:z 100,000 kHz 361074 GHz -8.14 dBm

3.630 GHz 3631 GHz 1000 MHz ;-ﬁagggggz 3670 GHz 3671 GHz 1.000 MHz 3.67095 GHz -38.54 dBm

3631 GHz 37106GHz 1.000 MHz X z 3671 Giz 3710GH 1,000 MHz 367792 GHz -40.07 dBm

3710GHz 3720GHz 1.000 MHz 311013 GHz 3710GHz 3720 GHz 1.000 MHz 371158 GHz 42.25 dBm

3720 GHz 3820 GHz 1.000 MHz 3.80576 GHz 3720 GHz 3820 GH: 1.000 MHz 3.80966 GHz -34.28 dBm
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Mode Sweep 6l
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3530GHz 3540 GHz 1000 MHz 53268 GHz -43.55 dBm
3540 GHz 3619 GHe 1000 MHz 3.61864 GHz -37.40 dBm
3619 GHz 3620 GHz 1.000 Mz 361997 GHz -31.25 dBm
3620 GHz 3.700 GHz 100000 kiHz 368921 GHz 825 dBm
3.700 GHz 3.701 GHz 1.000 MHz 3.70019 GHz -33.27 dBm
3.701 GHz 37106Hz 1,000 MHz 370110 GHz -36.48 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71943 GHz -40.05 dBm
3720 GHz 3820 GHz 1.000 MHz 3.72005 GHz -41.61 dBm

12:15:25 M 05/25/2024
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Report No. : FG432920-02E

FR1 n48 / 90MHz / CP OFDM / QPSK / Full RB

Lowest Channel

Middle Channel

Ref Level 40.00 B  Offset 2390 a8

Mode Sweep

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 00/300 Count 400/400
1 Spurious Emissions 1 5p
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3430 GHz 3530 GHz 1.000 MHz !456!: -41.51 dBm 3.430 GHz 3530 GHz 1.000 MHz 3.52765 GHz -43.21 dBm
3530 GHz 3540 Gz 1,000 MHz 53456 GHz -38.95 dBm £ 3530 GHz 3510 GHz 1.000 MHz 353974 GHz 41.08 dBm
3540 GHz 3549 GHz 1000 MHz 52 GHz -36.59 dBm 3.540 GHz 3579 GHz 1.000 MHz 3.57812 GHz -37.15 dBm
3549 GHe 3550 GHz 1.000 MHz 98 GHz 3243 dBm 3579GHe T580GHz 1,000 Mz 358000 GHz 31,08 dBm
3.550 Gz 3640 GHz 100.000 kiz 16GHz ;9.60 dBm 3580 GHz 3670 GH:z 100,000 kHz 361647 GHz -8.83 dBm
3.640 GHz 3641 GHz 1.000 MHz 64010 GHz -31.81 dBm 3670 GHz 3671 GHz 1.000 MHz 367002 GHz -31.82 dBm
3641 GHz 37106GHz 1.000 MHz 3.64269 GHz -10.43 dBm 3671 GHz 3710GHz 1,000 MHz 3.67347 GHz 39.08 dBm
3710 GHz 3720 GHz 1.000 MHz 3.71047 GHz -43.17 dBm 3710 GHz 3720 GHz 1.000 MHz 3.71015 GHz 4213 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81875 GHz -44.23 dBm 3720 GHz 3820 GHz 1.000 MHz 372115 GHz 43.83 dBm
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Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep 6L
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343 GHz 12008 pts 39.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1,000 MHz -44.75 dBm
3530GHz 3540 GHz 1000 MHz 53825 GHz -43.21 dBm
3540 GHz 3609 Gz 1000 MHz 3.60269 GHz -38.57 dBm
3.609 GHz 3610 GHz 1.000 Mz 3.60989 GHz -33.51 dBm
3610 GHz 3.700 GHz 100000 kiHz 3.68939 GHz .04 d
3.700 GHz 3.701 GHz 1.000 MHz 3.70003 GHz -34.27 dBm
3.701 GHz 37106Hz 1,000 MHz 370195 GHz 3822 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71065 GHz -39.94 dBm
3720 GHz 3820 GHz 1.000 MHz 3.72435 GHz -41.18 dBm

12:23:25 MM 05/25/2024
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